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Tel. 0536 802154 concerning ceramic tiles

st (S OB TS according to EN 14411 (ISO 13006)

Requested by:  VITREX S.r.L. — Via Moncenisio, 5 — 41049 SASSUOLO (MO)
On (date): 01/06/10
\Ec:ﬂt(i;:sample Glass mosaic 2 x 2 x 0,4 cm marked “POINT 2x2".

DIN 51097 — Slip resistance

VWORKING CONDITIONS:

Size of the tested surface (m) 0,50 x 1,20
Joint width (mm): 2

Grout: Cement mortar
Surface orientation None
RESULTS

Average slip angle: 34°
Application range: A+B+C

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Consorzio universitario per la geslione del Laboratorio autorizzato ad effettuare il Laboratorio iscritto nell'albo dei «Laboratori Esterni Membro ASTM
«Cenltro di ricerca e sperimentazione per servizio di rilevamento dell'inquinamento Pubblici e Privali Altamente Qualificati».
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